

REVIEW

 OPEN ACCESS

Optimal use of bendamustine in hematologic disorders: Treatment recommendations from an international consensus panel – an update

Bruce D. Cheson^a, Wolfram Brugger^b, Gandhi Damaj^c, Martin Dreyling^d, Brad Kahl^e, Eva Kimby^f, Michinori Ogura^g, Eckhart Weidmann^h, Clemens-Martin Wendtnerⁱ and Pier Luigi Zinzani^j

^aLombardi Comprehensive Cancer Center, Georgetown University Hospital, Washington, DC, USA; ^bSchwarzwald-Baar Clinic, University of Freiburg, Villingen-Schwenningen, Germany; ^cUniversity Hospital, University of Basse-Normandie, Caen, France; ^dMedical Clinic, University Hospital of Munich, Munich, Germany; ^eUniversity of Wisconsin School of Medicine and Public Health, Madison, WI, USA; ^fCenter for Hematology, Department of Medicine Huddinge, Karolinska Institutet, Stockholm, Sweden; ^gDepartment of Hematology, Tokai Central Hospital, Gifu, Japan; ^hDepartment of Oncology and Hematology, Krankenhaus Nordwest, Frankfurt, Germany; ⁱKlinikum Schwabing, Academic Teaching Hospital of University of Munich, Munich, Germany; ^jInstitute of Hematology, University of Bologna, Bologna, Italy

ABSTRACT

Bendamustine has achieved widespread international regulatory approval and is a standard agent for the treatment for chronic lymphocytic leukemia (CLL), indolent non-Hodgkin lymphoma and multiple myeloma. Since approval, the number of indications for bendamustine has expanded to include aggressive non-Hodgkin lymphoma and Hodgkin lymphoma and novel targeted therapies, based on new bendamustine regimens/combinations, are being developed against CLL and lymphomas. In 2010, an international panel of bendamustine experts met and published a set of recommendations on the safe and effective use of bendamustine in patients suffering from hematologic disorders. In 2014, this panel met again to update these recommendations since the clarification of issues including optimal dosing and management of bendamustine-related toxicities. The aim of this report is to communicate the latest consensus on the use of bendamustine, permitting the expansion of its safe and effective administration, particularly in new combination therapies.

ARTICLE HISTORY

Received 26 June 2015
Revised 14 September 2015
Accepted 19 September 2015

KEYWORDS

Bendamustine, CLL, NHL, Hodgkin, multiple myeloma

Introduction

More than 50 years ago, bendamustine was developed in the former German Democratic Republic [1]. Since the pivotal trial in chronic lymphocytic leukemia (CLL) in Germany [2] and studies in follicular-low grade non-Hodgkin lymphoma (NHL) in the US [3,4], the drug has achieved widespread international regulatory approval. Not only is bendamustine the sole chemotherapy drug still currently under study in lymphomas and CLL, but it now serves as the backbone for the development of novel regimens including new targeted therapies.

In 2010, an international group of experts in the use of bendamustine published a consensus on its use in CLL, NHL and multiple myeloma (MM) [5]. Since that time, a number of issues regarding the use of bendamustine have been further clarified, including optimal dosing and drug-related toxicities and their management. As a result, another consensus meeting was held in London, England in 2014 to update recommendations on the use

of bendamustine in hematologic disorders. The following is the result of those deliberations.

Molecular characteristics and metabolism

Bendamustine, γ -[1-methyl-5-bis(β -chloroethyl)-amino-benzimidazolyl-2]-butyric acid hydrochloride, is a nitrogen mustard derivative which consists of a meclor-ethamine group, butyric acid and a benzimidazole ring. The meclor-ethamine and butyric acid groups are responsible for the alkylating properties of the drug, with structural features similar to other alkylating agents, although bendamustine exhibits only partial cross-resistance to other alkylating agents [6,7]. The anti-metabolic activity of the drug is provided by the benzimidazole ring, similar to purine analogs. A number of mechanisms of action have been hypothesized, including stimulating apoptosis, inducing mitotic catastrophe, inhibiting mitotic checkpoints, and inducing extensive and durable DNA damage [6,8,9].

CONTACT Professor Bruce D. Cheson  bdc4@georgetown.edu  Georgetown University Hospital, Lombardi Comprehensive Cancer Center, 3800 Reservoir Road, NW, Washington, DC, USA

© 2015 The Author(s). Published by Taylor & Francis.

This is an Open Access article distributed under the terms of the Creative Commons Attribution-NonCommercial-NoDerivatives License (<http://creativecommons.org/licenses/by-nc-nd/4.0/>), which permits non-commercial re-use, distribution, and reproduction in any medium, provided the original work is properly cited, and is not altered, transformed, or built upon in any way.

Following intravenous administration, bendamustine is metabolized in the liver into monohydroxy- and dihydroxy-bendamustine [7]. The generation of two less active metabolites, gamma hydroxyl-bendamustine and N-desmethyl-bendamustine, is mediated by cytochrome P450 1A2 [10]. More than 90% of bendamustine is excreted in the feces, with less than 10% via the kidneys [11]. Thus, bendamustine can be administered safely to patients with mild-to-moderate renal insufficiency and even to myeloma patients on dialysis [12]. It can also be used in patients with moderate hepatic insufficiency, with anecdotal case reports responding to the drug in the setting of obstructive jaundice, with no adverse effects [13].

Chronic lymphocytic leukemia

Bendamustine in the front-line setting

Bendamustine has become a cornerstone of current treatment regimens in CLL, for front-line and relapsed patients. Bendamustine was approved by the FDA in 2008 in the front-line setting at a dose of 100 mg/m² on days 1 and 2 every 4 weeks for six cycles [2]. This regimen was superior to chlorambucil monotherapy, both with respect to overall response rate (ORR) (67% vs. 30%) and progression-free survival (PFS) (21.5 months vs. 8.3 months). However, in current clinical practice bendamustine is mostly used in combination with rituximab (BR), based on data from a phase II trial [14]. Here, bendamustine dosing was 90 mg/m² on days 1 and 2 per cycle, every 28 days up to six cycles and the rituximab dose was 375 mg/m² for the first course and 500 mg/m² for all subsequent courses. The ORR was 88%, with a complete response (CR) rate of 23.1% and a median event-free survival of 33.9 months. Meanwhile, data from a randomized phase III trial comparing BR vs fludarabine + cyclophosphamide + rituximab (FCR) in fit CLL patients demonstrated that, while BR was inferior to FCR in terms of CR (39.7% for FCR vs 30.8% for BR; $p = 0.034$) and median PFS (55.2 months for FCR vs 41.7 months for BR $p < 0.001$), after a median observation time of 37.1 months; the ORR (95.4% for FCR and 95.7% for BR) and OS at 36 months (FCR, 90.6%; BR, 92.2%; $p = 0.897$) were similar between the two treatments [14]. Importantly, PFS in patients older than 65 years was not significantly different between the two treatment options. Toxicity, especially with respect to severe infections, significantly favored BR, particularly in patients > 65 years.

Bendamustine in the relapsed/refractory setting

Early studies demonstrated single-agent activity for bendamustine in patients with relapsed or refractory

CLL [8,15,16]. Subsequently, Fischer et al. [17], from the German CLL Study Group, treated 78 patients with BR and demonstrated an ORR of 45.5% in fludarabine-refractory patients and 60.5% in fludarabine-sensitive patients, with a median event-free survival of 14.7 months. Thus, BR should be considered as an effective treatment for patients, except those with 17p or who are refractory to FCR, in the relapsed/refractory setting, especially if bendamustine has not been used before or if a durable remission to previous bendamustine was achieved (see re-treatment below).

Bendamustine combinations with targeted agents

Current clinical investigations are exploring combinations of bendamustine with second generation anti-CD20 monoclonal antibodies (mAbs), such as ofatumumab (studies OMB115991 [18] and GIMEMA CLL0809 [NCT01244451] [19] and obinutuzumab (GA101) (the GALTON study [NCT01300247] [20]), in the first-line setting. In addition, BR serves as the chemotherapy-backbone for combinations with the BTK inhibitor, ibrutinib (PCYC1108 trial [21,22]); the PI3K-delta inhibitor, idelalisib (relapsed patients NCT01569295; untreated patients NCT01980888); the BH3 mimetic, venetoclax and others.

Consensus panel recommendations – Chronic lymphocytic leukemia

- Front-line setting:
 - For fit patients ≥ 65 years, BR is preferred over FCR;
 - For elderly and co-morbid patients, a reduced dose of bendamustine (70 mg/m²) is recommended for up to six cycles;
 - For younger patients with the mutated IGHV-gene, unable to receive FCR:
 - With del 17p, BR may be useful for initial “debulking”, but not for definite treatment; ibrutinib preferred,
 - Some young patients with mutated CLL may be “cured” with FCR, but the risk of secondary fludarabine-related cancers must be considered thus, BR is a suitable alternative, and
 - FCR is preferred in unmutated patients;
 - For unfit patients with significant comorbidities, BR is an alternative to idelalisib/rituximab:
 - Renal or hepatic insufficiency,
 - Cumulative Illness Rating Scale > 6 or impaired creatinine clearance and

- Autoimmune hemolytic anemia or immune thrombocytopenia;
- In patients with del 17p or p53 mutation, novel agents should be considered;
- In the relapsed/refractory setting:
 - A reduced dose of bendamustine (70 mg/m²) on days 1 and 2, with no more than four cycles of BR;
 - Quality of response and tolerability to prior treatment needs to be considered;
 - Re-treatment with BR is reasonable if prior remission lasted \geq 12 months;
 - Bendamustine is not indicated for del 17p and/or p53 mutation, where novel agents are preferred;
 - For patients who relapse after FCR (however, if relapse occurs after \geq 3 years; FCR re-treatment can be considered); and
 - Combinations with new targeted agents should not be used until safety and efficacy have been determined in clinical trials.

Indolent NHL (iNHL)

BR in the frontline setting

Two randomized clinical trials have compared BR against standard frontline regimens in iNHL. A phase 3 non-inferiority study from the Study Group indolent Lymphomas (StiL) compared BR to rituximab/cyclophosphamide/doxorubicin/vincristine/prednisone (R-CHOP) [23]. Bendamustine was given at a dose of 90 mg/m² on days 1 and 2 per cycle, every 28 days up to six cycles. Eligible patients had iNHL (follicular grade 1–2, marginal zone, lymphoplasmacytic) or mantle cell lymphoma (MCL). With a median follow-up of 45 months, the median PFS was significantly longer in the BR group vs the R-CHOP group (69.5 vs 31.2 months, $p < 0.0001$) and the benefit of BR was seen across each histologic subtype. BR was better tolerated than R-CHOP in terms of alopecia, peripheral neuropathy and infections [Table I] [14,17,20,24–33]. Skin reactions/rashes were more common in patients receiving BR. Updated results with a median follow-up of 78 months demonstrated a significant PFS and time-to-next-treatment benefit of BR over R-CHOP with a trend towards an overall survival (OS) benefit in patients with iNHL (Hazard ratio = 0.7189, $p = 0.0958$) [34].

In the “BRIGHT” trial, which included follicular grade 1–2 and MCL [34], CR rate with BR was non-inferior to other standard therapies (BR: 31% vs R-CHOP/R-CVP: 25%, $p = 0.0225$). ORR were statistically superior for the BR treatment group (97% vs 91%, $p = 0.0102$).

Unfortunately, the BRIGHT trial was not designed to rigorously capture PFS and OS. Toxicity profiles of the two arms were distinct; patients receiving BR experienced more skin rashes and nausea/vomiting, while the R-CHOP/R-CVP patients experienced more neutropenia, alopecia, peripheral neuropathy and constipation (all $p < 0.05$). The incidence of infections was similar between treatment arms. Based on the available data, a recent consensus statement from the Lymphoma Canada Scientific Advisory Board recommended that BR be the standard regimen for follicular lymphoma [35].

Re-treatment of CLL or iNHL with bendamustine-containing regimens

There are limited data on re-treatment with bendamustine-containing regimens. In a retrospective review of iNHL and CLL patients previously treated with bendamustine, 88 were re-treated with bendamustine, bendamustine plus mitoxantrone (BM), BR or bendamustine plus mitoxantrone plus rituximab (BMR) [33]. In all regimens, the bendamustine dose was 90 mg/m² on days 1 and 2, repeated every 28 days. The ORR was 76%, with 7% CR and 69% partial response (PR). ORR according to regimen was B: 57%, BM: 70%, BR: 55%, and BMR: 84%. Grade 3–4 hemotoxicity (leukocytopenia, granulocytopenia, thrombocytopenia and anemia) occurred after 35% of therapies.

No other Grade 3–4 toxicities were observed.

Consensus panel recommendations – Indolent NHL

- Front-line setting:
 - BR (at the dose and schedule utilized in StiL and BRIGHT) in patients with iNHL (grade 1–3a) requiring treatment;
- Re-treatment with bendamustine is feasible and can be considered, especially in cases with previous long-term remissions (> 1 year):
 - Due to potential cumulative myelotoxicity, it is recommended to apply only four cycles (70–90 mg/m²);
- For unfit patients, including compromised patients and those with renal or hepatic insufficiency;
- For patient previously treated with R-CHOP; and
- For patients with relapsed follicular lymphoma whether they are eligible or ineligible for auto-PBSCT, as stem cell harvest is feasible after BR treatment.

Table I. Grade 3/4 toxicities associated with bendamustine by disease area.

Disease area	Toxicity category	Reference	Toxicity	% patients with toxicities	p value	
CLL	Non-hematological	Fischer et al. [17]	Severe infections	7.7	—	
		Eichhorst et al. [14]	Severe infections	BR: 26.8/FCR: 39.1	< 0.001	
iNHL	Hematological	Fischer et al. [24]	Severe infections (> 65 years)	BR: 20.6/FCR: 47.7	< 0.001	
		Flinn et al. [25]	Severe infections	12.8	—	
		Weide et al. [33]	Lymphocytopenia	BR: 61/R-CHOP;R-CVP: 33;28	< 0.05	
			Leukocytopenia	24	—	
	Non-hematological	Rummel et al. [23]		Thrombocytopenia	13	—
				Alopecia	BR: 0/R-CHOP: 100	< 0.0001
			Peripheral neuropathy	BR: 7/R-CHOP: 29	< 0.0001	
			Infections	BR: 37/R-CHOP: 50	0.0025	
			Skin reactions/rashes	BR: 16/R-CHOP: 9	0.024	
		Brown et al. [22]	Severe infections	BO: 5/FCO: 19	—	
		Flinn et al. [25]	Alopecia	BR: 4/R-CHOP;R-CVP: 51;21	All < 0.05	
			Peripheral neuropathy	BR: 9/R-CHOP;R-CVP: 44;47	—	
			Infections	BR: 55/R-CHOP;R-CVP: 57;50	—	
			Skin rashes	BR: 20/R-CHOP;R-CVP: 12;16	—	
Other indolent lymphomas	Hematological	Salar et al. [26]	Neutropenia	5.35% of cycles	—	
		Salar et al. [26]	Infections	1.9% of cycles	—	
	Non-hematological	Weidmann et al. [27]	Neutropenia	23% of cycles	—	
		Weidmann et al. [28]	Neutropenia	6.7	—	
	Aggressive NHL	Hematological		Thrombocytopenia	8.3	—
			Ohmachi et al. [29]	Lymphocytopenia	78.0	—
			Neutropenia	76.3	—	
			Leukopenia	72.9	—	
			CD4 lymphocytopenia	66.1	—	
			Thrombocytopenia	22.0	—	
		Vacirca et al. [30]	Neutropenia	36	—	
			Leukopenia	29	—	
			Thrombocytopenia	22	—	
			Anemia	12	—	
Non-hematological	Weidmann et al. [27]		Infections	10% of cycles	—	
			Nausea	6% of cycles	—	
		Renal impairment	4% of cycles	—		
		Fatigue	6% of cycles	—		
		Diarrhea	4% of cycles	—		
	Weidmann et al. [28]		Alopecia	6.7	—	
			Infections	3.3	—	
		Nausea	1.7	—		
		Fever	1.7	—		
	Ohmachi et al. [29]		Increased ALT	8.5	—	
			Increased -GTP	6.8	—	
			Anorexia	6.8	—	
			Maculopapular rash	5.1	—	
			Increased AST	3.4	—	
		Constipation	3.4	—		
		Neutropenia	30	—		
		Thrombocytopenia	24	—		
T-cell lymphoma	Hematological	Damaj et al. [31]	Neutropenia	44	—	
		Zaja et al. [32]	Thrombocytopenia	25	—	
	Non-hematological	Damaj et al. [31]	Thrombocytopenia	20	—	
			Infections	20	—	

MCL [see Table II]

ALT, alanine aminotransferase; AST, aspartate aminotransferase; BO, bendamustine plus obinutuzumab; FCO, fludarabine plus cyclophosphamide plus obinutuzumab; -GTP, gamma-glutamyl transferase.

Other indolent lymphomas

Upfront treatment in marginal zone lymphoma (MZL), Waldenstrom's macroglobulinemia (WM) and mucosa-associated lymphoid tissue (MALT)-lymphoma

In the StiL NHL-1 2003 trial, BR was non-inferior to R-CHOP in MZL ($n = 67$) and superior in WM ($n = 41$) in

terms of PFS [23]. The overall CR rates were higher with BR (40%) compared with R-CHOP (30%). In a survival update of this trial the beneficial results in favor of BR are maintained at a median follow-up of 87 months. The median OS in patients with WM and MZL were not yet reached and were not significantly different [34].

In the BRIGHT trial, BR was as effective as R-CHOP or R-CVP in patients with MZL ($n = 46$) in terms of CR rates,

Table II. Bendamustine-rituximab combinations in Mantle cell lymphoma.

Reference	Regimen	Study type	Line of therapy	Patient no.	ORR (%)	CR (%)	Leukocytopenia grade 3/4	Thrombocytopenia grade 3/4
Rummel <i>et al.</i> [23]	6 × BR, no maintenance	Phase III	First line	46	93	40	37%*	5%*
Flinn <i>et al.</i> [25]	6 × BR	Phase III	First line	36	94	50	33%*	10%*
Rummel <i>et al.</i> [37]	4 × BR	Phase II	Relapse	16	75	25	35%*	7%*
Robinson <i>et al.</i> [43]	6 × BR	Phase II	Relapse	12	92	42	30%*	3%*
Weide <i>et al.</i> [44]	4 × BMR	Phase II	Relapse	18	78	33	78%	10%
Visco <i>et al.</i> [45]	6 × R-BAC	Phase II	First line	20	100	95	32%	70%
Relapse	20	80	70	67%	83%			
Friedberg <i>et al.</i> [46]	6 × BR + Bortezomib	Phase II	Relapse	7	71	N/A	17%*	17%*
Jerkeman <i>et al.</i> [47]	6 × BR + Lenalidomide	Phase II	First line	51	97	79	32%	6%
Zaja <i>et al.</i> [48]	6 × BR + Lenalidomide	Phase II	Relapse	42	90	71	69%	14%
Hess <i>et al.</i> [49]	4 × BR + Tamsirolimus	Phase II	Relapse	11	91	45	40%*	13%*

*Includes also follicular lymphoma.

N/A, not available.

with a possibly better therapeutic index [25,36]. The CR rate/ORR was 20%/92% with BR and 24%/71% with R-CHOP/R-CVP, respectively.

A non-randomized phase II study was recently performed in 58 evaluable patients with untreated CD20+ MALT lymphoma (median age = 62 years; Stage III/IV = 34%) [36]. After three cycles, the ORR was 100%, with 76% CR/CRu. Of the patients in PR after three cycles, 93% converted to CR after six cycles; 77% of patients required only four cycles to achieve CR.

Bendamustine in relapsed/refractory patients

The efficacy of bendamustine was also investigated in rituximab-pre-treated or rituximab-refractory patients with non-follicular, indolent B-cell lymphoma [4,37]. In the multi-center American trial, several MZL patients were treated with single-agent bendamustine. The ORR varied from 71–86%, with a CR/CRu rate of 43% in patients with MZL. Several other trials in rituximab-refractory patients also included patients with iNHL other than FL and have shown promising results, although the numbers of patients in these trials were quite small [38]. The only randomized phase III trial in pre-treated patients is the NHL-2 2003 trial [39], in which BR was compared to fludarabine plus rituximab (FR: fludarabine 25 mg/m² days 1–3) and was superior with a PFS of 18 months in the BR-treated patients. The OS update revealed a significant difference in favor of BR (110 months) over FR (49 months; $p = 0.0125$) [40].

Recently, BR has also been shown to be active in pre-treated patients ($n = 14$) with non-gastric MALT lymphoma in a retrospective analysis [41]. The CR rate was 71%, the PR rate 21% and treatment was generally well tolerated. At a median follow-up of 23 months, only one patient relapsed.

Consensus panel recommendations – Other indolent lymphomas

- BR may be considered as front-line treatment in WM and MZL;
- Four cycles of BR should be considered for rituximab-pretreated patients; and
- Single-agent bendamustine can be considered for rituximab-refractory patients.

Aggressive non-Hodgkin lymphoma

To date, there are limited data regarding the use of bendamustine or BR in aggressive lymphoma. Weidmann *et al.* [28] delivered bendamustine at 120 mg/m² on days 1 and 2, every 3 weeks up to six cycles [28] in 18 patients evaluable for response and toxicity, 10 of whom were refractory to previous chemotherapy. ORR in the evaluable 18 patients was 44% (16% CR). Based on those data, Weidmann *et al.* combined a dose of 120 mg/m² given on days 2 and 3 with rituximab (375 mg/m²) every 3 weeks in 14 patients > 80 years (median age = 85 years) not eligible for CHOP-like regimens [27]. Response was achieved in 69% (54% CR) of patients. The median OS was 7.7 months, although 43% of patients were alive without disease at 2 years. Treatment was delayed in eight patients and in 33% of treatment cycles.

In a phase I study of BR in patients with relapsed/refractory aggressive B-cell NHL [42], bendamustine (120 mg/m²/day) combined with rituximab (375 mg/m²) was well-tolerated and active ($n = 6$; five complete and one partial response). Two phase II studies of BR in relapsed/refractory aggressive B-NHL also have been reported [29,30]. In a Japanese/Korean study, patients ($n = 59$; median age = 67 years) with relapsed/refractory diffuse large B-cell lymphoma (DLBCL) treated with 1–3 prior chemotherapy regimens received rituximab

375 mg/m² on day 1 and bendamustine 120 mg/m² on days 2 and 3 of each 21-day cycle up to six cycles [29]. The ORR was 62.7% (CR 37.3%), with a median PFS of 6.7 months. Treatment delay and dose reduction was necessary in 35.3–50% and 17–32% in each cycle, respectively. In the US study, patients with relapsed/refractory DLBCL ($n = 48$; median age = 74) received bendamustine mostly at 120 mg/m² ($n = 57$) on days 1 and 2 and rituximab (375 mg/m²) on day 1 every 28 days up to six cycles [30]. In total, 89% had stage III or IV disease and 63% had high International Prognostic Index scores; the median number of prior therapies was one. The ORR was 45.8% (CR = 15.3%) with a median PFS of 3.6 months.

Consensus panel recommendations – Aggressive non-Hodgkin lymphoma

- Front-line setting:
 - For patients who do not qualify for CHOP-like regimens (especially elderly patients with severe co-morbidities, particularly cardiac disease), BR can be considered;
 - A dose reduction from 120 to 90 mg/m² is recommended in cases of unacceptable toxicity;
- For patients with relapsed/refractory DLBCL:
 - Recommended dose of 90–120 mg/m² given on 2 consecutive days combined with rituximab every 3 weeks for 4–6 cycles; and
 - A dose de-escalation (120-90-70 mg/m² on days 1 and 2) is recommended in cases of toxicity.

Mantle-cell lymphoma (MCL)

The activity of BR has been demonstrated in two prospective trials. In the first, this regimen achieved an ORR of 75% (25% CR) in relapsed MCL; however, none of these patients were rituximab pre-treated [37]. These data were confirmed by Robinson et al. [43] in relapsed MCL, including 56% of patients pre-treated with rituximab. The ORR was 92%, with 42% CR. Results were further supported by two randomized first line studies. In the StiL trial, BR achieved high ORR (93%, 40% CR) comparable to R-CHOP (90%, 30% CR) and a longer PFS [23]. Similarly, in the BRIGHT trial, an ORR of 94% (50% CR) was similar to R-CHOP (87%, 30% CR), but significantly better than with R-CVP (50%, 14% CR) [25]. Most importantly, BR was well tolerated with a favorable toxicity profile [Table II] [23,25,37,43–49].

Bendamustine chemotherapy combinations + Rituximab

Various other chemotherapy combinations have been explored including fludarabine, mitoxantrone, cytarabine and other drugs [44,45]. While these combinations have been active, the increased hematological toxicity makes them unattractive options. As an example, the combination with mitoxantrone (10 mg/m² day 1) achieved high response rates in relapsed MCL (78%, 33% CR), but was hampered by Grade 4 leukocytopenias [44]. In both the Visco et al. [45] and Weide et al. [44] studies the results were considered superior to BR alone.

BR plus targeted approaches

At least four different combinations with targeted agents have been reported in relapsed MCL: bortezomib, ibrutinib, lenalidomide and temsirolimus [50–53]. Based on the favorable toxicity profile of BR and the hypothesis that these molecular approaches have a different mechanism of action on the malignant cell, numerous phase II/III studies have been recently reported or are currently ongoing.

At least three phase II studies have explored the combination of BR and lenalidomide [47,48,54]. In one Phase I study, patients received bendamustine (90 mg/m² days 1 and 2 every 28 days) and lenalidomide (escalating from 5 mg 21/28 days) for six cycles followed by 6 months of lenalidomide [54]. At the highest dose, rituximab 375 mg/m² was added on day 1 of each cycle for patients with B-NHL. Of 20 patients, seven responded (35%), including four durable complete remissions. A Scandinavian trial administered bendamustine and lenalidomide at a dose of 90 mg/m² on days 1 and 2 and 15 mg on days 1–21, respectively, in first-line treatment, but none of the patients could tolerate this scheme due to cutaneous toxicity and myelosuppression [47]. After starting lenalidomide at a reduced dose (10 mg) beginning at cycle 2, all 18 patients responded to this regimen. The Italian trial investigated BR at a reduced dose (70 mg/m² days 1+2) combined with lenalidomide (10 mg on days 1–14) in relapsed MCL [48]. So far, no unexpected toxicity has been observed. Thus, the combination of BR and lenalidomide seems to be highly effective, but dose reductions should be considered.

Finally, BR (90 mg/m² days 1 + 2) plus temsirolimus in relapsed MCL and FL has been tested [49]. All evaluable patients of the phase I part of the study responded, with no unexpected hematotoxicity.

Table III. Main characteristics of the published studies on Bendamustine in R/R PTCL.

Reference	Study	Patient no.	Histology	% refractory patients	Median age (years)	B. dosage (mg/m ²)	ORR (%)	CR (%)	PFS (months)
Damaj <i>et al.</i> [31]	Phase II	60	AITL PTCL-nos sALCL	45	66	120 day 1–2/3 w	50	28	3.63
Zaja <i>et al.</i> [32]	Retrospective	20	AITL PTCL-nos sALCL, T-PLL, T-LGL, MF, SS	68	73	60-100 day 1–2/4 w	55	10	6 PFS 44%
Herbaux <i>et al.</i> [58]	Retrospective	15	T-PLL	33	62	70–120 day 1–2/3 w	53	20	5

AITL, angioimmunoblastic T-cell lymphoma; PTCL-nos, peripheral T-cell lymphoma-not otherwise specified; sALCL, systemic anaplastic large cell lymphoma; T-PLL, T-cell prolymphocytic leukemia; T-LGL, T-large granular lymphocytosis; MF, mycosis fungoides; SS, Sezary Syndrome.

Consensus panel recommendations – Mantle-cell lymphoma

- Front-line setting:
 - For elderly and compromised patients who are not candidates for autologous stem cell transplantation (ASCT);
 - Also an option for younger patients with low proliferation/lactate dehydrogenase (LDH);
 - Other bendamustine chemotherapy combinations + rituximab are hampered by significant myelotoxicity; and
- BR is recommended in relapsed patients as an alternative to ibrutinib.

T-cell lymphoma

T-cell lymphomas are a heterogeneous group of diseases with a very poor outcome with CHOP or related regimens [55–57].

There are currently no data using bendamustine as first-line treatment of peripheral T-cell lymphoma (PTCL). Limited data, however, exist in relapsed/refractory PTCL [Table III] [31,32,58]. Prospective data from a French study included 60 patients with predominantly angioimmunoblastic lymphadenopathy and PTCL not otherwise specified [31]. Twenty-seven patients (45%) were refractory to their last prior chemotherapy. Bendamustine was dosed at 120 mg/m² on days 1 and 2 every 3 weeks up to six cycles. The ORR was 50%, including CR in 28% of patients. The maximal response rate was obtained after four cycles and transformation from PR to CR has been obtained after four cycles. The median values for duration of response (DoR), PFS and OS were 3.5, 3.6 and 6.2 months, respectively. Seven per cent of patients had a prolonged response of > 1 year.

A second retrospective study involved 20 patients with leukemic, nodal and cutaneous T-cell lymphoma [32]. Bendamustine was dosed at 90 (60–100) mg/m² on days 1

and 2 every 4 weeks up to eight cycles. In this group of very high risk patients, ORR was 55% (CR 10%).

In a small series of relapsed/refractory T-prolymphocytic leukemia ($n = 9$) or in first-line ($n = 6$), bendamustine was given at 70–120 mg/m², days 1 and 2, every 3 weeks for an intended total of six cycles. ORR was obtained in 53% (CR 20%). Median PFS and OS were 5 months and 8.7 months, respectively [58].

Consensus panel recommendations – T-cell lymphoma

- In relapsed/refractory PTCL, bendamustine at a dose of 90–120 mg/m² on days 1 and 2 every 3 weeks for four cycles:
 - G-CSF is recommended for primary prevention of febrile neutropenia; and
- No combination therapy can be recommended until additional information becomes available.

Hodgkin lymphoma (HL)

A number of case reports suggest activity for bendamustine monotherapy in heavily pre-treated patients, even after previous autologous or ASCT [Table IV] [59–62]. Corazzelli *et al.* [60] reported a retrospective analysis of 41 relapsed/refractory patients who had received single-agent bendamustine through an Italian named-patient program (NPP). Patients received bendamustine with different doses and schedules: 90-100-120 mg/m² on 2 consecutive days every 3 or 4 weeks, according to physicians' choice. Patients had received a median of four prior chemotherapy lines, including ASCT in 85% of cases. The ORR after 2–4 cycles was 78% (29% CR); after the completion of 6–8 courses it was 58% (31% CR). Median PFS and median DoR were 11 months and 9 months, respectively. Another study included patients from a French compassionate use program for patients with relapsed/refractory HL after

Table IV. Clinical activity in Hodgkin lymphoma.

Reference	Patient no.	Dose/schedule	ORR %	CR %	Median PFS (months)
Moskowitz <i>et al.</i> [62]	36	120 mg/m ² on days 1 and 2 every 28 days	53	33	5.2
Corazzelli <i>et al.</i> [60]	41	90–120 mg/m ² on days 1 and 2 every 28 days	58	31	11
Ghesquieres <i>et al.</i> [61]	28	90–120 mg/m ² on days 1 and 2 every 28 days	50	29	5.7
Anastasia <i>et al.</i> [60]	67	90–120 mg/m ² on days 1 and 2 every 28 days	57	25	10

ASCT or those refractory to three lines of chemotherapy [61]. The initial dose of bendamustine varied between 90–120 mg/m² on days 1 and 2 every 28 days. The median number of therapies before bendamustine was five (range = 3–8) and 89% (25/28) of the patients had prior ASCT. The median PFS was 5.7 months and 10.2 months in patients with CR; the median DoR was 4.6 months. Toxicity was mild, with infrequent Grade 3/4 AEs in the aforementioned studies. In a Phase II study in 36 patients with relapsed/refractory HL and a median of four prior treatments, bendamustine was associated with an ORR of 53%, including 12 complete responses (33%) and seven partial responses (19%) [62]. The median response duration was 5 months and five patients (20% of those eligible) proceeded to alloSCT.

These studies confirm the activity of bendamustine monotherapy in a sub-set of heavily pre-treated patients. The response appears to be quite rapid.

It is important to note that none of these studies included patients previously pre-treated with brentuximab vedotin [63]. Recently two patients relapsed/refractory to brentuximab vedotin were reported to be chemosensitive to subsequent bendamustine therapy [64]. In addition, Zinzani *et al.* [65] reported retrospective data on the effectiveness of bendamustine in patients after failure of brentuximab vedotin. Twenty-seven patients were available for the response after six cycles of bendamustine treatment, 10 (37%) patients obtaining a CR with an ORR of 55% [65].

Recently, LaCasce *et al.* [66] reported preliminary data on a phase I/II single arm study of brentuximab vedotin in combination with bendamustine for patients with relapsed/refractory HL (bendamustine at 90 mg/m² [potential de-escalation dose of bendamustine to 70 or 50 mg/m²] and brentuximab vedotin at 1.8 mg/kg). Forty-eight of 54 patients were available for the response after four cycles of bendamustine plus brentuximab vedotin, with 40 (83%) patients obtaining a CR and an ORR of 96%. This combination did not interfere with stem cell collection.

Consensus panel recommendations – Hodgkin lymphoma

- Bendamustine represents an appropriate salvage approach in elderly patients; and

- Bendamustine can also be used as a bridge to ASCT, especially in combination with Brentuximab.

Multiple myeloma

The standard treatment approach is combination therapy incorporating bortezomib, lenalidomide or thalidomide, usually followed by ASCT in patients < 75 years. In relapsed/refractory disease, treatment options include lenalidomide and bortezomib or carfilzomib. However, options are very limited for those who become resistant to these agents. Consequently, the lack of effective treatment for the resistant relapsed setting is a significant unmet need.

Bendamustine has been used for more than a decade for the treatment of myeloma. However, only recently a number of studies reporting on its efficacy and safety in different settings and combinations have emerged [67].

A phase III trial showed that a combination of bendamustine (150 mg/m² on days 1 and 2 of a 28-day cycle) and prednisone (BP) was superior to melphalan and prednisolone (MP) in 131 newly diagnosed patients with myeloma [68]. BP led to significant increases in CR (32% vs 13%, $p = 0.007$), duration of remission (18 vs 12 months, $p < 0.02$) and time to treatment failure (14 vs 10 months, $p < 0.02$) compared with MP. More recently, a combination of bendamustine (60 mg/m², days 1 and 2), prednisone and bortezomib achieved an ORR of 82% among 49 patients with newly-diagnosed myeloma [69].

Retrospective studies and early phase clinical trials have demonstrated activity of bendamustine in combination with other agents (including thalidomide, lenalidomide and bortezomib) in patients with relapsed/refractory disease, many of whom were heavily pre-treated [Table V] [70–78]. While data from comparative trials are not yet available, PFS and OS data from bendamustine-containing combinations [70–78] compare favorably with those from a retrospective analysis of patients refractory to current treatments (PFS 5 months and OS 9 months) [79].

Bendamustine has a favorable toxicity profile without peripheral neuropathy and generally moderate hematological and gastrointestinal events. Although the efficacy achieved with combinations of bendamustine and other

Table V. Bendamustine in relapsed/refractory multiple myeloma.

Author	Regimen	Study type	Median no. (range) of lines of prior therapy	Patient no.	Overall response/remission rate (%)	Median PFS (months)	Median OS (months)
Bendamustine ± steroids Michael et al. [76]	B (80–150 mg/m ² ; days 1, 2 of 28-day cycle); 39% monotherapy; 61% + steroids	Retrospective analysis	2 (1–5)	39	36 (PR and vgPR)	7 (EFS)	17
Damaj et al. [71]	B (120–150 mg/m ² ; days 1, 2 of 28-day cycle) + prednisolone	Compassionate use program	4 (1–9)	110	30 (≥ PR)	9.3	12.4
Bendamustine + steroids + thalidomide/lenalidomide Pönisch et al. [77]	B (60 mg/m ² ; days 1, 8, 15) + escalating doses of thalidomide + prednisolone	Phase I	2 (1–6)	28	86 (≥ PR)	11	19
Grey-Davies et al. [72]	B (60 mg/m ² ; days 1, 8 [15*] of 28-day cycle) + thalidomide + dexamethasone	Compassionate use program	5 (3–7)	23	61 (≥ SD)	3	13
Lau et al. [73]	B (cumulative dose up to 200 mg/m ² ; 28-day cycles) + thalidomide + dexamethasone	Retrospective analysis	4 (3–6)	30	87 (≥ SD)	4	7.2
Lentzsch et al. [74]	B (MTD 75 mg/m ² ; days 1, 2 of 28-day cycle) + lenalidomide + dexamethasone	Phase I/II	3 (1–6)	29	76 (incl. minimal responses)	6.1	Not reached
Bendamustine + bortezomib ± steroids Ludwig et al. [74]	B (70 mg/m ² ; days 1, 4 of 28-day cycle) + bortezomib + dexamethasone	Phase II	2 (1–6)	79	60.8 (75.9% incl. minor responses)	9.7	25.6
Berenson et al. [70]	B (MTD 90 mg/m ² ; days 1, 4 of 28-day cycle) + bortezomib	Phase I/II	75% received ≥ 4 prior therapies	31 (at MTD)	52 (incl. minimal responses)	8.4**	13.3**
Pönisch et al. [78]	B (60 [–120] mg/m ² ; days 1, 2 of 21-day cycle) + bortezomib + prednisone	Retrospective	2 (1–9)	78	69 (≥ PR) (76%†; 61%‡)	11† 3‡	50† 5‡

*Day 15 administration discontinued for the final 13 patients due to hematologic toxicity.

**Among all 40 patients enrolled.

†Among patients without severe hematologic toxicity due to previous treatments.

‡Among patients with severe hematologic toxicity due to previous treatments.

§Starting dose either 60 mg/m² on days 1, 8 and 15 or 100 mg/m² on days 1 and 8. Dose scaled up to 200 mg/m²/cycle based on neutrophil counts.

EFS, event-free survival; MTD, maximum tolerated dose; N/A, not available; OS, overall survival; PFS, progression-free survival; PR, partial response/remission; SD, stable disease; vgPR, very good partial response/remission.

agents is promising, the overlapping myelosuppressive effects of these agents [80] may be problematic.

In general, the doses of bendamustine used in combination with steroids are higher than those used in combination with biological agents (60–150 mg/m² vs 60–90 mg/m², respectively).

Renal impairment

Bendamustine is a suitable treatment option for patients with renal impairment, including those with MM undergoing dialysis [81]. In the frontline setting, bendamustine (60 mg/m² on days 1 and 2) combined with bortezomib and prednisone led to an 83% response rate among 18 patients with myeloma and renal insufficiency (glomerular filtration rate < 35 ml/min) [82]. Renal function improved in 72% of patients. Among 36 patients with relapsed/refractory myeloma and renal failure, a combination of bendamustine (60 mg/m² on days 1 and 2), bortezomib and prednisone was associated with a 67% response rate, with 11 patients demonstrating a complete response [83].

ASCT conditioning

Data are also emerging on the use of bendamustine to intensify ASCT conditioning regimens. In a recent phase I study in 25 patients, bendamustine, up to a dose of 225 mg/m², added to melphalan 200 mg/m², did not increase either the toxicity of melphalan or the transplant risk [84]. The efficacy of this approach is now being investigated in a phase II study.

Consensus panel recommendations – Multiple myeloma

- In the front-line setting, a dose of 100 mg/m² every 4 weeks is recommended, rather than 120–150 mg/m², as suggested by the label;
- In front-line combination therapy, a 4-weekly bendamustine dose of 60 mg/m², escalated to 100 mg/m², is recommended; and
- For relapsed/refractory patients, a 4-weekly bendamustine dose of 60–90 mg/m² is recommended.

Hairy cell leukemia

One study has reported significant activity for BR in the treatment of patients with multiple relapsed/refractory (≥ 2 prior therapies) hairy cell leukemia, using two different dose levels of bendamustine [85]. At 70 mg/m² (*n* = 6) and 90 mg/m² (*n* = 6) doses of bendamustine, the ORR was 100%, with seven (58%) achieving complete

remission. Minimal residual disease was absent in 67% and 100% of complete remissions, respectively. All six without minimal residual disease remained in complete remission at 30–35 (median = 31) months of follow-up. Further studies into the long-term efficacy and safety of BR in hairy cell leukemia are underway, utilizing the higher dose (90 mg/m²) [85].

Practical recommendations for bendamustine

Routine schedule

The FDA-approved dose of 120 mg/m² IV for 2 consecutive days every 3 weeks is rarely used, except in patients with aggressive lymphoma, because of its poor tolerability, resulting in frequent dose reductions and delays [3,4,29]. The more commonly used doses and schedules of bendamustine vary depending on the line of therapy, whether it is being delivered as a single agent or in combination with other drugs, and a number of patient and disease characteristics [Table VI]. Increasing the dose of bendamustine in patients not responding to a lower dose has not been shown to be associated with benefit and is discouraged.

However, in most indications, bendamustine is combined, primarily, with rituximab [23,37,43] as well as other agents [46,86]. In the front-line setting, therapy is generally administered every 4 weeks for six cycles, unless prohibitive toxicity is encountered. The same doses can be considered in the relapsed setting; however, four cycles of therapy generally suffices because of the risk of prolonged myelotoxicity.

It should be noted that, where a dose of 90 mg/m² at an interval of 28 days for the treatment of CLL and low-grade NHL and where the use of bendamustine in a renal impairment setting have been recommended in this Consensus panel review, these reflect the personal opinions of the authors based on currently available clinical evidence and differ from the bendamustine prescribing information.

Data with rituximab maintenance after induction therapy with bendamustine alone or BR have only recently been reported [34] and, therefore, experience with this strategy is limited.

Administration of bendamustine

Bendamustine can be administered over 30 min; however, acute infusion-related events are less common if it is delivered over 60 min. Bendamustine can also induce a chemical-related phlebitis, the risk of which can be minimized by diluting the drug in 500 ml of normal saline. Since bendamustine is moderately emetogenic, 5-HT₃ antagonists should be used, with

Table VI. Consensus panel dose recommendations and dose reductions with bendamustine therapy.

Dose recommendation	Dose (days 1 and 2)	Cycles	Notes
CLL			
Front line, single agent	100 mg/m ² every 4 weeks	6	Rarely used in this situation
Front line + rituximab	90 mg/m ² every 4 weeks	6	
R/R ± rituximab	70 mg/m ² every 4 weeks	4	
iNHL			
Front line + rituximab	90 mg/m ² every 4 weeks	6	No rituximab maintenance
R/R ± rituximab	70–90 mg/m ² every 4 weeks	4	
Follicular		6	
Waldenstroem		4–6	
Marginal zone		4–6	
Aggressive non-Hodgkin lymphoma			
Front line + rituximab	120 mg/m ² every 3 weeks	6	Reduced as needed
R/R ± rituximab	90–120 mg/m ² every 3–4 weeks	6	Clinical experience suggests that 120 mg/m ² is not well tolerated by a significant sub-population of patients
Peripheral T-cell lymphoma (includes angioimmunoblastic and NOS)			
R/R	90–120 mg/m ² every 3 weeks	4–6	Start with 120 mg/m ² ; can be reduced to 90 mg/m ² if needed
Mantle-cell lymphoma			
Front line + rituximab	90 mg/m ² every 4 weeks	6	Patients not considered for high-dose therapy
R/R ± rituximab	90 mg/m ² every 4 weeks	4–6	Can be reduced to 70 mg/m ² if needed.
Hodgkin lymphoma			
R/R	90 mg/m ² every 3 weeks	4–6	No difference has been observed at doses 100–120 mg/m ² Number of cycles based on tolerance
Multiple myeloma			
Front line single agent	100 mg/m ² every 4 weeks	6	Label suggests 120–150 mg/m ² , but this is not recommended by the panel
Front line combination therapy	60–90 mg/m ² every 4 weeks	6	Start at 60 mg/m ² and escalate to 90 mg/m ² with tolerability
R/R	60–90 mg/m ² every 4 weeks	6	
Dose reduction			
CLL			
Front line + rituximab	90 to 70 mg/m ²		
R/R + rituximab	70 mg/m ² to dose delay*		
iNHL			
Front line or retreatment	60-min infusion of 500 mL		To reduce skin reactions The reconstituted concentrate (50 mL) should be diluted immediately with 0.9% sodium chloride solution, otherwise there is an increased risk of rash Once reconstituted and diluted it is stable for 3–4 h at room temperature or for 48 h in the fridge Discontinue if still problems at 70 mg/m ²
Dose reduction	90 to 70 mg/m ²		
Aggressive non-Hodgkin lymphoma			
Front line	120 to 90 mg/m ²		
R/R	1 st reduction: 120 to 90 or 90 to 70 mg/m ² 2 nd reduction: 90 to 70 mg/m ²		In a Japanese/Korean phase II study, the 2 nd dose reduction was from 90 mg/m ² to 60 mg/m ²
Hodgkin lymphoma			
R/R	90 to 70 mg/m ²		
Multiple myeloma			
Monotherapy	100 to 70 mg/m ²		
Combination therapy	90 to 60 mg/m ²		

iNHL: in the front-line setting, bendamustine should not be used as a single agent. Consider pre-medicating with dexamethasone (8 mg, IV, in combination with 5-HT3 antagonist) or hydrocortisone (50–100 mg). Normally recommend dose delay before dose reduction. Use dose reduction as a first step in those patients with transient non-hematological toxicity.

Aggressive non-Hodgkin lymphoma: BR can be used in those patients who cannot use R-CHOP or a CHOP-like regimen. Definition includes follicular lymphoma, grade 3b. No recommendations for Burkitt's lymphoma or lymphoblastic lymphoma.

T-cell lymphoma: bendamustine has no known role in the front-line setting.

Mantle-cell lymphoma: further dose reductions of bendamustine are needed when in combination with potentially myelosuppressive agents (e.g. ibrutinib, bortezomib, lenalidomide).

Multiple myeloma: bendamustine should be dosed on two days (Days 1 + 2, Days 1 + 8 or Days 1 + 4) within a 28 day cycle. Bendamustine would be considered first-line therapy in non-transplant-eligible patients.

*Doses < 60 mg/m² are considered sub-therapeutic and dose delays are preferred.

8 mg of concomitant IV dexamethasone in those patients who experience severe nausea or vomiting.

Prophylactic antimicrobials are not recommended for routine use, but may be considered especially in CLL patients with a history of recurrent infections or with a CD4 count under 200/mm³. These can be discontinued

when the count returns to > 200/mm³. Due to a high incidence of CD4 lymphocytopenia (44% of Grade 4) and the occasional observance of herpes viral infections [29] in aggressive NHL patients, use of prophylactic antiviral agents such as acyclovir may be considered for patients deemed to be at an increased risk.

Prophylactic administration of G-CSF should be given according to consensus guidelines and may be considered especially in patients receiving a higher dose of bendamustine (120 mg/m²) [87]. Patients with HBV infection and HBV carriers should be given antiviral prophylaxis if BR is used. Patients should also be instructed to avoid live vaccines. If an influenza vaccine is to be given, it should be administered at least 6 months after completion of therapy.

Bendamustine-related hypersensitivity reactions were previously considered uncommon as they often occurred after the patient had returned home and, thus, often went unreported. It is now more widely recognized that infusion reactions are common following bendamustine therapy and may be acute and/or delayed. Several hours after administration, patients often experience fevers as high as 102°F (38.9°C), accompanied by chills. This syndrome tends to be responsive to acetaminophen.

Because patients with CLL or NHL with a large tumor burden or renal insufficiency are at risk of tumor lysis syndrome, allopurinol is often prescribed prophylactically in conjunction with bendamustine therapy. However, this practice is strongly discouraged as co-administration increases the likelihood of a mild-to-severe skin rash that may require treatment with corticosteroids and delay subsequent cycles of therapy. If considered necessary, such as in patients with hyperuricemia prior to treatment, allopurinol can be prescribed, but it should be stopped at least 24 h prior to the first dose of bendamustine.

Dose modifications

Bendamustine is myelosuppressive, especially in patients who have received prior chemotherapy. Dose reductions should be considered in the setting of neutropenic fever, if G-CSF is unsuccessful, or with prolonged myelosuppression. Prophylactic growth factors should not be used unless there has been an episode of neutropenic fever or prolonged neutropenia. Dose reductions [Table VI] should be also considered in those patients with reversible non-hematologic toxicity.

Toxicities

Despite the lengthy history of use of bendamustine, few new adverse effects have been identified. The major toxicities of bendamustine include myelosuppression, nausea, vomiting and fatigue [Table I]. Rash can be problematic, with no generally accepted strategy for management of severe cases except for topical and/or systemic steroids and supportive measures. However,

empirical combinations of bendamustine with other myelosuppressive agents are discouraged outside of clinical trials. An anecdotal case of neurologic toxicity has been reported [88].

Co-morbidities

There is no difference in drug metabolism based on age [89]; therefore, dose modifications are not required for fit patients. However, the dose of bendamustine alone or in combination with rituximab may be reduced one dose level according to patient performance status and co-morbidities.

Autoimmune complications are not considered contraindications to the use of bendamustine. Treatment with bendamustine, alone or with rituximab, may be initiated in CLL patients with an associated autoimmune hemolytic anemia (AIHA) or immune thrombocytopenia (ITP) unresponsive to steroids. AIHA or ITP following bendamustine with or without rituximab is uncommon [2,14,90].

Liver impairment

As a result of the short intermediate half-life of bendamustine, the standard dosing schedule of 2 consecutive days in 21- or 28-day cycles, and the extensive metabolism of bendamustine via multiple pathways, accumulation is unlikely in patients with hepatic insufficiency [91]. In particular, bendamustine is primarily metabolized by hydrolysis via extrahepatic pathways, with more limited hepatic metabolism. One study, however, has shown a longer intermediate half-life and slower clearance of bendamustine in patients with moderate-to-severe hepatic impairment [92]. However, bendamustine has been given safely and effectively in patients with a serum bilirubin > 20 mg% [13,93].

Second malignancies

Based on the results of randomized trials, there is no signal for an increase in second malignancies with bendamustine compared with other available therapies [2,23].

Current status and future directions

Since bendamustine became available worldwide, the indications for its use have expanded considerably. It is now a standard agent for the treatment of CLL, indolent and aggressive B-NHL and T-NHL and HL, as well as MM. With additional experience has come a better

understanding of how to deliver the drug in a safer manner. However, we are entering a revolutionary period in the treatment of CLL and lymphomas. Superiority over rituximab has been suggested for newer anti-CD20 mAb such as obinutuzumab, at least for CLL patients in combination with chlorambucil [94]. Considerable interest is focused on novel agents that target the pathways within the B cells, including Syk (spleen tyrosine kinase), BTK (Bruton tyrosine kinase) and PI3K (phosphatidylinositol 3-kinase). Impressive activity has been reported with the BTK inhibitor ibrutinib in relapsed/refractory patients with CLL, notably in the unfavorable sub-group of patients with 17p-deletion CLL [95,96]. The PI3K-delta inhibitor, idelalisib, has also been recently approved for small lymphocytic lymphoma, follicular NHL and, in combination with rituximab, for relapsed CLL [97]. Additional active oral agents include the Bcl-2 inhibitor venetoclax, plus other drugs like immunomodulatory agents, proteasome and mTOR inhibitors, as well as small molecules targeting SYK, BTK and PI3K. Currently, however, these new pathway inhibitors achieve partial responses as single agents and require indefinite administration. Bendamustine is currently being used as the backbone of choice on which to build novel combinations incorporating these new targeted agents.

With the markedly increased use of bendamustine since the prior Consensus panel, additional information has been gained regarding its use. Hopefully the current recommendations will help expand the safe and effective administration of this agent, particularly in combination with novel agents leading to an improved patient outcome.

Acknowledgements

Mundipharma International Limited funded this project with an educational grant, but did not participate in the Consensus Panel meeting nor had any editorial control of the content of the manuscript. We would like to thank Dr Faith Davies for attending the Consensus Panel meeting and contributing to those discussions. We would also like to thank Francesca Hemingway and Gabrielle Parker from Watermeadow Medical for providing editorial and submission assistance. BC has received research funding to institution from Teva, Pharmacyclics, Gilead, Celgene, Roche-Genentech and Acerta; consulting fees from Mundipharma, Pharmacyclics, Gilead, Celgene, Roche-Genentech, Astra Zeneca, Spectrum, Seattle Genetics, Astellas. WB has provided consulting, attended advisory boards and lectured for Mundipharma, Amgen, Boehringer Ingelheim, BMS, Roche, Teva, AstraZeneca, Novartis, Pfizer and Janssen. GD has received an unrestricted research grant from Mundipharma. MD has received institutional support and speaker honoraria from Mundipharma. BK has received research funding and consulting fees from Teva. EK has attended advisory boards for Pharmacyclics, Janssen, Gilead, Teva and Mundipharma; attended advisory boards and

lectured for Pfizer; and received grants and honoraria for lectures for Roche. MO has received institutional research funding from Eisai Pharmaceuticals, Takeda Pharmaceuticals, Chugai Pharmaceuticals, Pfizer, GSK, Astra Zeneca, Symbio and Mundipharma. EW has received honoraria for the Consensus meeting and sponsored conference attendance at ICML 2015. C-MW has received research funding from Mundipharma, honoraria from Cephalon and Travel grants from Teva. PLZ has attended advisory boards for Mundipharma.

Potential conflict of interest: Disclosure forms provided by the authors are available with the full text of this article at <http://dx.doi.org/10.3109/10428194.2015.1099647>.

References

- [1] Ozegowski WKD. IMET, 3393 (-[1-methyl-5-bis-(b-chloroethyl)-amino-benzimidazolyl-(2)]-butyric acid hydrochloride, a new cytostatic agent from among the series of benzimidazole mustard compounds. *Zbl Pharm Makother Lab* 1971; 110: 1013–1019.
- [2] Knauf WU, Lissichkov T, Aldaoud A, et al. Phase III randomized study of bendamustine compared with chlorambucil in previously untreated patients with chronic lymphocytic leukemia. *J Clin Oncol* 2009; 27: 4378–4384.
- [3] Friedberg JW, Cohen P, Chen L, et al. Bendamustine in patients with rituximab-refractory indolent and transformed non-Hodgkin's lymphoma: results from a phase II multicenter, single-agent study. *J Clin Oncol* 2008; 26: 204–210.
- [4] Kahl BS, Bartlett NL, Leonard JP, et al. Bendamustine is effective therapy in patients with rituximab-refractory, indolent B-cell non-Hodgkin lymphoma: results from a multicenter study. *Cancer* 2010; 116: 106–114.
- [5] Cheson BD, Wendtner CM, Pieper A, et al. Optimal use of bendamustine in chronic lymphocytic leukemia, non-Hodgkin lymphomas, and multiple myeloma: treatment recommendations from an international consensus panel. *Clin Lymphoma Myeloma Leuk* 2010; 10: 21–27.
- [6] Leoni L, Bailey B, Reifert J, et al. Bendamustine (Treanda) displays a distinct pattern of cytotoxicity and unique mechanistic features compared with other alkylating agents. *Clin Cancer Res* 2008; 14: 309–317.
- [7] Gandhi V. Metabolism and mechanisms of action of bendamustine rationales for combination therapies. *Semin Oncol* 2002; 29(Suppl. 13): 4–11.
- [8] Kath R, Blumenstengel K, Fricke HJ, et al. Bendamustine monotherapy in advanced and refractory chronic lymphocytic leukemia. *J Cancer Res Clin Oncol* 2001; 127: 48–54.
- [9] Heider A, Niederle N. Efficacy and toxicity of bendamustine in patients with relapsed low-grade non-Hodgkin's lymphomas. *Anticancer Drugs* 2001; 12: 725–729.
- [10] Teichert J, Baumann F, Chao Q, et al. Characterization of two phase I metabolites of bendamustine in human liver microsomes and in cancer patients treated with bendamustine hydrochloride. *Cancer Chemother Pharmacol* 2007; 59: 759–70.
- [11] Treanda® prescribing information. Available from: http://www.treanda.com/pdf/TREANDA_final_PI.pdf

- [12] Preiss R, Teichert J, Pönisch W, et al. Pharmacokinetics and toxicity profile of bendamustine in myeloma patients with end-stage renal disease. *Hematology J* 2003; 4(Suppl. 1):Abstract 394
- [13] McCloskey JK, Broome CM, Cheson BD. Safe and effective treatment of aggressive non-hodgkin lymphoma with rituximab and bendamustine in patients with severe liver impairment. *Clin Adv Hematol Oncol* 2013; 11: 184–188.
- [14] Eichhorst B, Fink AM, Busch R, et al. Frontline chemoimmunotherapy with fludarabine (F), cyclophosphamide (C), and rituximab (R) (FCR) shows superior efficacy in comparison to bendamustine (B) and rituximab (BR) in previously untreated and physically fit patients (pts) with advanced chronic lymphocytic leukemia (CLL): final analysis of an international, randomized study of the German CLL Study Group (GCLLSG) (CLL10 Study). *Blood* 2014; 124: 19.
- [15] Bergmann MA, Goebeler ME, Herold M, et al. Efficacy of bendamustine in patients with relapsed or refractory chronic lymphocytic leukemia: results of a phase I/II study of the German CLL Study Group. *Haematologica* 2005; 90: 1357–1364.
- [16] Lissitchkov T, Arnaudov G, Peytchev D, et al. Phase-I/II study to evaluate dose limiting toxicity, maximum tolerated dose, and tolerability of bendamustine HCl in pre-treated patients with B-chronic lymphocytic leukaemia (Binet stages B and C) requiring therapy. *J Cancer Res Clin Oncol* 2006; 132: 99–104.
- [17] Fischer K, Cramer P, Busch R, et al. Bendamustine combined with rituximab in patients with relapsed and/or refractory chronic lymphocytic leukemia: a multicenter phase II trial of the German Chronic Lymphocytic Leukemia Study Group. *J Clin Oncol* 2011; 29: 3559–3566.
- [18] Offner F, Panagiotidis P, Afanasyev B, et al. Ofatumumab and bendamustine combination therapy in patients with untreated and relapsed chronic lymphocytic leukemia: initial results of the phase II study OMB115991. *Int Workshop CLL* 2013; 4: 29.
- [19] Cortelezzi A, Sciume M, Liberati AM, et al. Bendamustine in combination with ofatumumab in relapsed or refractory chronic lymphocytic leukemia: a GIMEMA Multicenter Phase II Trial. *Leukemia* 2014; 28: 642–648.
- [20] Brown JR, O'Brien S, Kingsley D, et al. Safety and efficacy of obinutuzumab (GA101) with fludarabine/cyclophosphamide (G-FC) or bendamustine (G-B) in the initial therapy of patients with chronic lymphocytic leukemia (CLL): results from the phase 1b Galton Trial (GAO4779g) [abstract]. *Blood (Suppl)* 2013; 122: 523.
- [21] Ujjani C, Ramzi P, Gehan E, et al. Ofatumumab and bendamustine in previously treated chronic lymphocytic leukemia and small lymphocytic lymphoma. *Leuk Lymphoma* 2015; 56: 915–920.
- [22] Brown JR, Barrientos JC, Barr PM, et al. Ibrutinib In combination with bendamustine and rituximab Is active and tolerable in patients with relapsed/refractory CLL/SLL: final results of a phase 1b study. *Blood* 2013; 122: 525.
- [23] Rummel MJ, Niederle N, Maschmeyer G, et al. Bendamustine plus rituximab versus CHOP plus rituximab as first-line treatment for patients with indolent and mantle-cell lymphomas: an open-label, multicentre, randomised, phase 3 non-inferiority trial. *Lancet* 2013; 381: 1203–1210.
- [24] Fischer K, Cramer P, Busch R, et al. Bendamustine in combination with rituximab for previously untreated patients with chronic lymphocytic leukemia: a multicenter phase II trial of the German Chronic Lymphocytic Leukemia Study Group. *J Clin Oncol* 2012; 30: 3209–3216.
- [25] Flinn IW, van der Jagt R, Kahl BS, et al. Randomized trial of bendamustine-rituximab or R-CHOP/R-CVP in first-line treatment of indolent NHL or MCL: the BRIGHT study. *Blood* 2014; 123: 2944–2952.
- [26] Salar A, Domingo-Domenech E, Panizo E, et al. Final results of a multicenter phase II trial with bendamustine and rituximab as first line treatment for patients with MALT lymphoma (MALT-2008-01). *Blood* 2012; 120: 3691.
- [27] Weidmann E, Neumann A, Fauth F, et al. Phase II study of bendamustine in combination with rituximab as first-line treatment in patients 80 years or older with aggressive B-cell lymphomas. *Ann Oncol* 2011; 22: 1839–1844.
- [28] Weidmann E, Kim SZ, Rost A, et al. Bendamustine is effective in relapsed or refractory aggressive non-Hodgkin's lymphoma. *Ann Oncol* 2002; 13: 1285–1289.
- [29] Ohmachi K, Niitsu N, Uchida T, et al. Multicenter phase II study of bendamustine plus rituximab in patients with relapsed or refractory diffuse large B-cell lymphoma. *J Clin Oncol* 2013; 31: 2103–2109.
- [30] Vacirca JL, Acs PI, Tabbara IA, et al. Bendamustine combined with rituximab for patients with relapsed or refractory diffuse large B cell lymphoma. *Ann Hematol* 2014; 93: 403–409.
- [31] Damaj G, Gressin R, Bouabdallah K, et al. Results from a prospective, open-label, phase II trial of bendamustine in refractory or relapsed T-cell lymphomas: the BENTLY trial. *J Clin Oncol* 2013; 31: 104–110.
- [32] Zaja F, Baldini L, Ferreri AJ, et al. Bendamustine salvage therapy for T cell neoplasms. *Ann Hematol* 2013; 92: 1249–1254.
- [33] Weide R, Feiten S, Friesenhahn V, et al. Retreatment with bendamustine-containing regimens in patients with relapsed/refractory chronic lymphocytic leukemia and indolent B-cell lymphomas achieves high response rates and some long lasting remissions. *Leuk Lymphoma* 2013; 54: 1640–1646.
- [34] Rummel MJ, Maschmeyer G, Ganser A, et al. Bendamustine plus rituximab (B-R) versus CHOP plus rituximab (CHOP-R) as first-line treatment in patients with indolent and mantle cell lymphomas (MCL) – 7 year updated results from the StiL NHL1 study [abstract]. *Blood (Suppl)* 2014; 124: 4407.
- [35] Kuruvilla J, Assouline S, Hodgson D, et al. A Canadian evidence-based guideline for the first-line treatment of follicular lymphoma: joint consensus of the Lymphoma Canada Scientific Advisory Board. *Clin Lymphoma Myeloma Leuk* 2015; 15: 59–74.
- [36] Flinn IW, van RC, Kahl BS, et al. An open-label, randomized study of bendamustine and rituximab (BR) compared with rituximab, cyclophosphamide, vincristine, and prednisone (R-CVP) or rituximab, cyclophosphamide, doxorubicin, vincristine, and prednisone (R-CHOP) in first-line treatment of patients with advanced indolent non-hodgkin's lymphoma (NHL) or mantle cell lymphoma (MCL): The Bright Study. *Blood* 2012; 120: 902.
- [37] Rummel MJ, Al-Batran SE, Kim SZ, et al. Bendamustine plus rituximab is effective and has a favorable toxicity profile in the treatment of mantle cell and low-grade

- non-Hodgkin's lymphoma. *J Clin Oncol* 2005; 23: 3383–3389.
- [38] Brugger W, Ghielmini M. Bendamustine in indolent non-Hodgkin's lymphoma: a practice guide for patient management. *Oncologist* 2013; 18: 954–964.
- [39] Rummel MJ, Kaiser T, Balsler C, et al. Bendamustine plus rituximab versus fludarabine plus rituximab in patients with relapsed follicular, indolent and mantle cell lymphomas - final results of the randomized phase III study NHL 2-2003 on behalf of the STIL (Study Group Indolent Lymphomas, Germany). *Blood* 2010; 116: 856.
- [40] Rummel MJ, Balsler C, Kaiser U, et al. Bendamustine plus rituximab versus fludarabine plus rituximab in patients with relapsed follicular, indolent, or mantle cell lymphomas - 8-year follow-up results of the randomized phase III study NHL 2-2003 on behalf of the Stil (Study Group Indolent Lymphomas, Germany). *Blood* 2014; 124: 145.
- [41] Kiesewetter B, Mayerhoefer ME, Lukas J, et al. Rituximab plus bendamustine is active in pretreated patients with extragastric marginal zone B cell lymphoma of the mucosa-associated lymphoid tissue (MALT lymphoma). *Ann Hematol* 2014; 93: 249–253.
- [42] Ogura M, Ando K, Taniwaki M, et al. Feasibility and pharmacokinetic study of bendamustine hydrochloride in combination with rituximab in relapsed or refractory aggressive B cell non-Hodgkin's lymphoma. *Cancer Sci* 2011; 102: 1687–1692.
- [43] Robinson KS, Williams ME, van der Jagt RH, et al. Phase II multicenter study of bendamustine plus rituximab in patients with relapsed indolent B-cell and mantle cell non-Hodgkin's lymphoma. *J Clin Oncol* 2008; 26: 4473–4479.
- [44] Weide R, Hess G, Koppler H, et al. High anti-lymphoma activity of bendamustine/mitoxantrone/rituximab in rituximab pretreated relapsed or refractory indolent lymphomas and mantle cell lymphomas. A multicenter phase II study of the German Low Grade Lymphoma Study Group (GLSG). *Leuk Lymphoma* 2007; 48: 1299–1306.
- [45] Visco C, Finotto S, Zambello R, et al. Combination of rituximab, bendamustine, and cytarabine for patients with mantle-cell non-Hodgkin lymphoma ineligible for intensive regimens or autologous transplantation. *J Clin Oncol* 2013; 31: 1442–1449.
- [46] Friedberg JW, Vose JM, Kelly JL, et al. The combination of bendamustine, bortezomib, and rituximab for patients with relapsed/refractory indolent and mantle cell non-Hodgkin lymphoma. *Blood* 2011; 117: 2807–2812.
- [47] Jerkeman M, Kolstad A, Laurell A, et al. Lenalidomide, bendamustine, and rituximab as first-line therapy for patients >65 years with mantle cell lymphoma: results from the phase I portion of the Nordic Lymphoma Group MCL4 (LENA-BERIT) trial. *Blood* 2011; 118: 2700.
- [48] Zaja F, Ferrero S, Stelitano C, et al. Rituximab, lenalidomide, bendamustine second line therapy in mantle cell lymphoma: a phase II study of the fondazione Italiana linfomi (FIL). *Hematological Oncology* 2015; 33(Suppl. 1):abstract #14.
- [49] Hess G, Keller U, Scholz CW, et al. Safety and efficacy of temsirolimus in combination with bendamustine and rituximab in relapsed mantle cell and follicular lymphoma. *Leukemia* 2015; 29: 1695–1701.
- [50] Goy A, Sinha R, Williams ME, et al. Single-agent lenalidomide in patients with mantle-cell lymphoma who relapsed or progressed after or were refractory to bortezomib: phase II MCL-001 (EMERGE) study. *J Clin Oncol* 2013; 31: 3688–3695.
- [51] Hess G, Herbrecht R, Romaguera J, et al. Phase III study to evaluate temsirolimus compared with investigator's choice therapy for the treatment of relapsed or refractory mantle cell lymphoma. *J Clin Oncol* 2009; 27: 3822–3829.
- [52] Wang M, Fayad L, Wagner-Bartak N, et al. Lenalidomide in combination with rituximab for patients with relapsed or refractory mantle-cell lymphoma: a phase 1/2 clinical trial. *Lancet Oncol* 2012; 13: 716–723.
- [53] Zinzani PL, Vose JM, Czuczman MS, et al. Long-term follow-up of lenalidomide in relapsed/refractory mantle cell lymphoma: subset analysis of the NHL-003 study. *Ann Oncol* 2013; 24: 2892–2897.
- [54] Cheson BD, Crawford J. A phase I study of bendamustine, lenalidomide and rituximab in relapsed and refractory lymphomas. *Br J Haematol* 2015; 169: 528–533.
- [55] Savage KJ. Therapies for peripheral T-cell lymphomas. *Hematology Am Soc Hematol Educ Program* 2011; 2011: 515–524.
- [56] Rosenstein LJ, Link BK. Optimizing chemotherapeutic strategies for peripheral T-cell lymphomas. *Clin Lymphoma Myeloma* 2008; 8(Suppl. 5): S180–S186.
- [57] Schmitz N, Trümper L, Ziepert M, et al. Treatment and prognosis of mature T-cell and NK-cell lymphoma: an analysis of patients with T-cell lymphoma treated in studies of the German High-Grade Non-Hodgkin Lymphoma Study Group. *Blood* 2010; 116: 3418–3425.
- [58] Herbaux C, Genet P, Bouabdallah K, et al. Bendamustine is effective in T-Cell prolymphocytic leukaemia. *Br J Haematol* 2015; 168: 916–919.
- [59] Anastasia A, Carlo-Stella C, Corradini P, et al. Bendamustine for Hodgkin lymphoma patients failing autologous or autologous and allogeneic stem cell transplantation: a retrospective study of the Fondazione Italiana Linfomi. *Br J Haematol* 2014; 166: 140–142.
- [60] Corazzelli G, Angrilli F, D'Arco A, et al. Efficacy and safety of bendamustine for the treatment of patients with recurring Hodgkin lymphoma. *Br J Haematol* 2013; 160: 207–215.
- [61] Ghesquieres H, Stamatoullas A, Casasnovas O, et al. Clinical experience of bendamustine in relapsed or refractory Hodgkin lymphoma: a retrospective analysis of the French compassionate use program in 28 patients. *Leuk Lymphoma* 2013; 54: 2399–2404.
- [62] Moskowitz AJ, Hamlin PA Jr, Perales MA, et al. Phase II study of bendamustine in relapsed and refractory Hodgkin lymphoma. *J Clin Oncol* 2013; 31: 456–460.
- [63] Younes A, Gopal AK, Smith SE, et al. Results of a pivotal phase II study of brentuximab vedotin for patients with relapsed or refractory Hodgkin's lymphoma. *J Clin Oncol* 2012; 30: 2183–2189.
- [64] Zinzani PL, Derenzini E, Pellegrini C, et al. Bendamustine efficacy in Hodgkin lymphoma patients relapsed/refractory to brentuximab vedotin. *Br J Haematol* 2013; 163: 681–683.
- [65] Zinzani PL, Vitolo U, Viviani S, et al. Safety and efficacy of single-agent bendamustine after failure of brentuximab vedotin in patients with relapsed or refractory Hodgkin's

- lymphoma: experience with 27 patients. *Clin Lymphoma Myeloma Leuk* 2015; 1: 404–448.
- [66] LaCasce A, Sawas A, Bociek R, et al. A phase 1/2 single-arm, open-label study to evaluate the safety and efficacy of brentuximab vedotin in combination with bendamustine for patients with Hodgkin Lymphoma in the first salvage setting: interim results. *Biol Blood Marrow Transplant* 2014; 20: S161.
- [67] Pratt G, Bowcock S, Lai M, et al. United Kingdom Myeloma Forum (UKMF) position statement on the use of bendamustine in myeloma. *Int J Lab Hematol* 2014; 36: 20–28.
- [68] Pönisch W, Mitrou PS, Merkle K, et al. Treatment of bendamustine and prednisone in patients with newly diagnosed multiple myeloma results in superior complete response rate, prolonged time to treatment failure and improved quality of life compared to treatment with melphalan and prednisone – a randomized phase III study of the East German Study Group of Hematology and Oncology (OSHO). *J Cancer Res Clin Oncol* 2006; 132: 205–212.
- [69] Pönisch W, Holzvogt B, Plotze M, et al. Bendamustine and prednisone in combination with bortezomib (BPV) in the treatment of patients with newly diagnosed/untreated multiple myeloma. *J Cancer Res Clin Oncol* 2014; 140: 1947–1956.
- [70] Berenson JR, Yellin O, Bessudo A, et al. Phase I/II trial assessing bendamustine plus bortezomib combination therapy for the treatment of patients with relapsed or refractory multiple myeloma. *Br J Haematol* 2013; 160: 321–330.
- [71] Damaj G, Malard F, Hulin C, et al. Efficacy of bendamustine in relapsed/refractory myeloma patients: results from the French compassionate use program. *Leuk Lymphoma* 2012; 53: 632–634.
- [72] Grey-Davies E, Bosworth JL, Boyd KD, et al. Bendamustine, Thalidomide and Dexamethasone is an effective salvage regimen for advanced stage multiple myeloma. *Br J Haematol* 2012; 156: 552–555.
- [73] Lau IJ, Smith D, Aitchison R, et al. Bendamustine in combination with thalidomide and dexamethasone is a viable salvage option in myeloma relapsed and/or refractory to bortezomib and lenalidomide. *Ann Hematol* 2015; 94: 643–649.
- [74] Lentzsch S, O'Sullivan A, Kennedy RC, et al. Combination of bendamustine, lenalidomide, and dexamethasone (BLD) in patients with relapsed or refractory multiple myeloma is feasible and highly effective: results of phase 1/2 open-label, dose escalation study. *Blood* 2012; 119: 4608–4613.
- [75] Ludwig H, Kasparu H, Leitgeb C, et al. Bendamustine-bortezomib-dexamethasone is an active and well-tolerated regimen in patients with relapsed or refractory multiple myeloma. *Blood* 2014; 123: 985–991.
- [76] Michael M, Bruns I, Bolke E, et al. Bendamustine in patients with relapsed or refractory multiple myeloma. *Eur J Med Res* 2010; 15: 13–19.
- [77] Pönisch W, Rozanski M, Goldschmidt H, et al. Combined bendamustine, prednisolone and thalidomide for refractory or relapsed multiple myeloma after autologous stem-cell transplantation or conventional chemotherapy: results of a Phase I clinical trial. *Br J Haematol* 2008; 143: 191–200.
- [78] Pönisch W, Bourgeois M, Moll B, et al. Combined bendamustine, prednisone and bortezomib (BPV) in patients with relapsed or refractory multiple myeloma. *J Cancer Res Clin Oncol* 2013; 139: 499–508.
- [79] Kumar SK, Lee JH, Lahuerta JJ, et al. Risk of progression and survival in multiple myeloma relapsing after therapy with IMiDs and bortezomib: a multicenter international myeloma working group study. *Leukemia* 2012; 26: 149–157.
- [80] Vij R. Treatment-related adverse events in patients with relapsed/refractory multiple myeloma. *Oncology (Williston Park)* 2011; 25(Suppl. 2): 45–55.
- [81] Grzasko N, Morawska M, Hus M. Optimizing the treatment of patients with multiple myeloma and renal impairment. *Clin Lymphoma Myeloma Leuk* 2014; 15: 187–198.
- [82] Pönisch W, Andrea M, Wagner I, et al. Successful treatment of patients with newly diagnosed/untreated multiple myeloma and advanced renal failure using bortezomib in combination with bendamustine and prednisone. *J Cancer Res Clin Oncol* 2012; 138: 1405–1412.
- [83] Pönisch W, Moll B, Bourgeois M, et al. Bendamustine and prednisone in combination with bortezomib (BPV) in the treatment of patients with relapsed or refractory multiple myeloma and light chain-induced renal failure. *J Cancer Res Clin Oncol* 2013; 139: 1937–1946.
- [84] Mark TM, Reid W, Niesvizky R, et al. A phase 1 study of bendamustine and melphalan conditioning for autologous stem cell transplantation in multiple myeloma. *Biol Blood Marrow Transplant* 2013; 19: 831–837.
- [85] Burotto M, Stetler-Stevenson M, Arons E, et al. Bendamustine and rituximab in relapsed and refractory hairy cell leukemia. *Clin Cancer Res* 2013; 19: 6313–6321.
- [86] Fowler N, Kahl BS, Lee P, et al. Bortezomib, bendamustine, and rituximab in patients with relapsed or refractory follicular lymphoma: the phase II VERTICAL study. *J Clin Oncol* 2011; 29: 3389–3395.
- [87] Smith TJ, Khatcheressian J, Lyman GH, et al. 2006 update of recommendations for the use of white blood cell growth factors: an evidence-based clinical practice guideline. *J Clin Oncol* 2006; 24: 3187–3205.
- [88] Cheson BD, Kroll ML. Bendamustine induced neurotoxicity. *Clin Adv Hematol Oncol* 2009; 7: 743–746.
- [89] Owen JS, Melhem M, Passarell JA, et al. Bendamustine pharmacokinetic profile and exposure-response relationships in patients with indolent non-Hodgkin's lymphoma. *Cancer Chemother Pharmacol* 2010; 66: 1039–1049.
- [90] Fischer K, Cramer P, Stilgenbauer S, et al. Bendamustine combined with Rituximab (BR) in first-line therapy of advanced CLL: a multicenter phase II trial of the German CLL Study Group (GCLLSG). *Blood* 2009; 114: 205.
- [91] Dubbelman AC, Rosing H, Darwish M, et al. Pharmacokinetics and excretion of ¹⁴C-bendamustine in patients with relapsed or refractory malignancy. *Drugs R D* 2013; 13: 17–28.
- [92] Preiss R, Teichert J, Athmani A, et al. [poster]. 2nd International Conference on Drug Discovery and Therapy; 2010 Feb 1–4; Dubai.
- [93] Mundipharma. Levact[®] (bendamustine) Summary of product characteristics. Available from: <http://www.medicines.ie/medicine/14828/SPC/Levact+25mg+and+100+mg++powder+for+concentrate+for+solution+for+infusion/>.

- [94] Goede V, Fischer K, Busch R, et al. Chemoimmunotherapy with GA101 plus chlorambucil in patients with chronic lymphocytic leukemia and comorbidity: results of the CLL11 (BO21004) safety run-in. *Leukemia* 2013; 27: 1172–1174.
- [95] Byrd JC, Brown JR, O'Brien S, et al. Ibrutinib versus ofatumumab in previously treated chronic lymphoid leukemia. *N Engl J Med* 2014; 371: 213–223.
- [96] O'Brien S, Furman RR, Coutre SE, et al. Ibrutinib as initial therapy for elderly patients with chronic lymphocytic leukaemia or small lymphocytic lymphoma: an open-label, multicentre, phase 1b/2 trial. *Lancet Oncol* 2014; 15: 48–58.
- [97] Furman RR, Sharman JP, Coutre SE, et al. Idelalisib and rituximab in relapsed chronic lymphocytic leukemia. *N Engl J Med* 2014; 370: 997–1007.